

BEIJING JIA MEI AO TRADE CO.,LTD

CERTIFICATE OF QUALITY

DATE OF ISSUE 26-05-2010

WE CERTIFY THAT THE FOLLOWING ITEMS WE SOLD TO ESTABLECIMIENTOS CALESAN S.A.C.I.
REACH THE FOLLOWING QUALITY:

FORGED CHAIN SWIVEL G401 H.D.G.

SIZE (in.)	WLL (LBS.)
6496 1/4"	850
2929 5/16"	1250
2927 3/8"	2500
2924 1/2"	3600
2944 5/8"	5200
6497 3/4"	7200

